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Summary

A series of triaxial compression tests was carried out on crushed Ryukyu limestone sand to
investigate the shear strength characteristics of carbonate sediments litholized with recrystallization.
The test results were compared with that of carbonate sand in coral reef. Compression yield
stress, internal friction angle at peak strength, critical state frictional angle and e-logp' relation
before and after shearing were discussed. Particle breakage in crushed sand shows the increase
in fine-grain fraction smaller than particle size of 75am with compare to carbonate sand. The
internal friction angle at peak strength for crushed sand decreases with the increase in con-
fining pressure and on the other hand the friction angle at the critical state is constant regard-
less of the degree of particle breakage.
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Fig. 1 Grading curves of samples

Sample Crushed sand Carbonate sand
Density of soil particles  p, (g/cm®) 2.72 2.77
Uniformity coefficient U. 5.0 2.4
Maximum void ratio €max 1.17 1.53
Minimum void ratio €nmin 0.68 0.98
Carbonate content (%) 95 96
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